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W P TR A HCP404265ZC 3.7V 1370mAh 5. 07Wh
M 4 AR Chinese
Name of Sample | & & Lithium-ion polymer battery HCP404265ZC 3.7V 1370mAh 5. 07Wh
English
Mm% 1119060403
Sample No.
P VY B REAT IR 7]
Consignor Shenzhen Honcell Energy Co., Ltd.
e - Vi VR BE AR R 2 ]
Manufacturer Shenzhen Honcell Energy Co., Ltd.
B ik BAE CeTaiERyEimdict WK FMpRgET I

Test method

ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT
OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6 Amend. 1
Section 38.3

AR CRTEREPEMAENA WBAPAIET I

P ATA . 8 : i
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT
Criterion OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6 Amend. 1
Section 38. 3
RIS i
A*“" ML mn W
ppearance Black Plastics cement shell
S =2, £, A
ik B R 2019-06-27 #r ’m?*ék“- R 2019-07-02 ~ 2019-07-26
Accepted Date Test Date
o B TR BE AR ; B Rl ks o A0 L B IR e A SO
2 Altitude simulation, Thermal test,Vibration, Shock, External short
Test Items circuit, Crush, Overcharge, Forced discharge
KR, ZEMTFEKAE CETaREYEmEH L FARET I
‘ ST/SG/AC. 10/11/Rev. 6 Amend. 1 38. 3ARHEE K.
o UE =2 The sample has passed the test items of U ONS “Recommendations on the
TRANSPORT OF DANGEROUS GOODS” Manual o Teg 'riteria ST/SG/AC. 10/11/Rev. 6
Conclusion  |Amend. 1 38.3 A V5 \
A gipase) T 3019-07-26
& T 78 H L H i Rechargeable Singlc{'C}gil Bat fer / ;
\ A N J
\ 1 » 1 4
\ 31 /
Comment : /
Fie B it / R 3 4 Ay
Consignor it
At Post Code
Wk Y T g wh g
Approver: gi Checker: Compiler:
R

Title:"

B TR (Vice chief engineer)
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WY lIﬁ N )’\‘ ‘3‘ ;‘\“%% 2 - e
No Name of Test Standard requirement or The Test Result c g5 Rkt
i Items Clause Number of Standard e u onciusion
BAE CET R RwEmnai - R mbry
g&*ﬁm FMWY ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 ik R 1
1 g 0T, 1 ; s
Altitude U§ Manual of Tests and Criteria S ARBEAE Pamsiged /
simulation ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section 38.3
Test T.1
BAHE CLT R iyEiimt @t X5 Fbr
3 FMFY ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 ik | .3 2
I L. : .
Thermal test UN Manual of Tests and Criteria et i P;ssed
ST/SG/AC. 10/11/Rev. 6 Amend. 1. Section 38.3
Test T.2
A (K T aR R D M s Abry
)] FM) ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 X | JLE R 3
3 : : RT.3 . P
Vibration UN Manual of Tests and Criteria ol P;szged /
ST/SG/AC.10/11/Rev. 6 Amend. 1 Section 38.3
Test T.3 F ﬁ
BRAE TR ys i gEi S oKty
it Ft) ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 B | LKtk 4
4 KT 4 : A
Shock UN Manual of Tests and Criteria S 4 P;Sfid /
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section 38.3
Test T.4
BB N Ok T el B e M T AR bR
AN % FM) ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 ik | L ff+K 5
153 T 5 : D
External short |UN Manual of Tests and Criteria N R P:siged /
circuit ST/SG/AC. 10/11/Rev. 6 Amend.1 Section 38.3
Test. T.5
TRA W (KT fal R E R T SR br
BE FAt) ST/SG/AC.10/11/Rev. 6 Amend. 1 38.3 | I fit& 6
6 - KT. 6 : A
Crush UN Manual of Tests and Criteria i 6 Pausid /
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section 38.3
Test T.6
AN (R TIaR R DI T A
= w7 }:};iTH};) ST/SG/AC. 10/11/Rev. 6 Aumend.1 38.3 & | ipz 7 i
ST, %
Overcharge UN Manual of Tests and Criteria R ARPEBRLY P;ssed /
ST/SG/AC.10/11/Rev. 6 Amend. 1 Section 38.3
Test T.7
T%ﬂ (%?f@ﬁﬁﬁ‘%i@ﬁ&ﬁﬁiﬂ% iﬁsﬁuﬁf
R 2 An ST/SG/AC. 10/11 Rev. 6 Amend. 1 38.3 i y’&[&ﬁﬁ 8
8 ﬁﬁﬁjm@. HT.8 T See Appendix 8 G /
Forced discharge |UN Manual of Tests and Criteria
Passed
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section 38.3
Test T.8
B B35 A4 FRERR B 21°C—24°C ; FREEUREE : /%
Test Environment Ambient temperature:21°C-24°C;Ambient humidity:/%
Condition
AR A y
N &, %}lﬁ"}% A Test Item
Subcontracted Test ROERE 2 #& / R % /
Condition Subcontracted | Name Post Code
Laboratory W hE / w75 /
Address Tel

A\
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A5 ; BWAE LA | PR
e Name of Test Items | Altitude simulation
s Sk )
A . R Bef /e Aft
#a | HERA b AL L R After | g 35 % | #l4 %R | 2e
%5 Sample Status RE F w5 RZE F#& %% | Mass Loss | Residual |3
Sample Mass ocv Mass ocv OCV  |Other
No. /g A" /g IV /% /% Event
1ICYCSEA TR HL ,
001 | St EEnGey £ 408 TSR, 418 0.00 | 100.00 | o
Bl e Reuan i ey | 418 0.00 | 100.00 | O
003 | oennan® | 248171 | 4. 198 Es168 | 4.18 0.00 | 100.00 | o
004 | joarcmdX® o | 249369 | 4 @ | 240B70 | 4.18 0.00 | 100.00 | o
005 | joeree®l | 247779| 4B |24 Qs | 4.18 0. 00 100.00 | ©
006 | gpearr®® | 24. 300sslS NS E0RG00  nd. 18 0. 00 100.00 | ©
007 | polimEns Al | Wiz | 24 7R | @ 0.00 | 100.00 | o
008 | pranerEntt G4 6177 | B 18 | 2463 | 4.18 0.00 100.00 | ©
009 | ppencihERTEEN 24 4362 | Ml 100nle0s HRAN . B 0. 00 100.00 | ©
=2 S
010 | ponrrnetoqliieg 5114 | @18 | 24.5112 | 4.18 0. 00 100.00 | ©

\] 1= 2z 2|This space intentionally
AFAE left blank

&1 LR V-RA D-M4R R-2REL F-& K 0-L#kR. LRA. TR, A, AKX,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,

No Disassembly,No Rupture & No Fire.

-
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A% j BRTAE A | AR
No. Name of Test Items Thermal test
SEe Sde s
. : % B b "
Mo | Haws ool Delo REE Aler | g k| #dc | e
%5 Sample Status RE | FRLE RE FF¥&4, /% | Mass Loss| Residual | 3
Sample Mass ocv Mass ocv OCV |Other
No. /g N /g IV /% /% Event
1CYCSE A FE HY ‘
001 | i, [oasiied 48 |24 %es) 415 0.00 99.28 | o
s e e taseiery 4% <RIEBI6L | 415 0. 00 99.28 | o
003 | iR | 24.8168 | 4. 1368175 | 4.15 0. 00 99.28 | o
004 | oacmERm 0 |24.9370 | 4 | 24WB65 | 415 0. 00 99.28 | o
U R el e S PR T BRSTE (R RT 0. 00 99.28 | o
006 | spomrnat® | 24 300asiE N OR d 15 0. 00 99.28 | o
007 | peiciCmane 22 | B8 | 24.7H | NG 0. 00 99.28 | o
008 | gponrra®i g1 6173 | @18 | 246069 | 414 0.00 99.04 | o
009 | ot hl 01 4354 | B8 15Walnl4 Makel Bl @5 0. 00 99.28 | o
010 | it hi Oy 5112 | W18 | 24.5109 | 4.15 0. 00 99.28 | o
\/L—r‘/ﬁli This space intentionally

left blank

£z LR V-RA DMK R-AREL PR K -k, LRA. AMK. REE. ALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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F% 5 BRAE 2A | E
No. Name of Test Items Vibration
) ST )
# o H Bk A XIEFT Before RISE After FERA| HAwE | 1
%% Sample Status })?11% '}f';g“%}}- /ﬁi— ﬁ‘ﬁé@/}- Mass Loss | Residual i'}l%
Sample Mass ocv Mass OCV ocv Other
No. /g N /g A% 1% 1% Event
1ICYCEA FE
001 IR e SRR ST BT 24. 9096 4.15 0.00 100. 00 0
1CYCTEA =
B0t v rutly datess - F 2L 8161 £15 148101 415 0.00 | 100.00 | o
003 | ot R 1248175 4.15 48175 |  4.15 0. 00 100. 00 0
1CYCIE 476 L
004 1oYe Fuuy*cﬁarged 24. 9365 4.15 24. 9364 4.14 0. 00 99. 76 0
1CYCHE 478 :
005 1CYC Fully Cfmged 24. 77717 4. 15 24. 7778 4. 15 0.00 100. 00 (6}
25CYCHE T H,
006 SECYC Fully‘ i 24. 3903 415 24. 3905 4.15 0.00 100. 00 0
25CYCTEAS T HL
007 sve Fullyl charged (ARSI [ 4.15 24. 7927 4.15 0. 00 100. 00 0
25CYCHEA 7t Y,
008 95CYC Fully C;arged 24. 6169 4.14 24. 6169 4515 0. 00 100. 00 0
25CYCHE 4 7o H,
009 25CYC Fully} chabmadt |124. 4356 415 24. 4353 1. 15 0. 00 100. 00 0
25CYCIE A7 Y
010 25CYC Fully Cfmged 24. 5109 4815 24. 5113 4.14 0. 00 99.76 0
b K 2 | Thi i ionall
/L ]\ 23 his spalceeftlnbtleanntkmna y
i L-0R V-IRA DMK R-2RE F-A& K 0-LR. LRA. LK. LE. AKX,
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A5 AR AR B & AR rhiti
No. 2 Name of Test Items Shoek
e BakA KEA] Before ’Ljiﬁ‘)é‘ After HERE 5?']’3:‘.%/}; i
wE Sattiple Status RE | ARELE RE FF34%, /% | Mass Loss | Residual | 3
Sample Mass ocv Mass ocv OCV | Other
No. /g N /g Y 1% 1% Event
OB s B DT AR LT TR S S 0. 01 100.00 | o
0 e {oaeaitol 415 Losg1ag ) 415 0.01 100.00 | ©
003 | jopiimER® | 24.8175 | 4. 1548008150 | 4.15 0.01 100.00 | o©
004 | jpiimER® | 24.9%64| 418 | 2467 | 4.14 0.01 100.00 | ©
R Lo MRl STR R ARSI BN 0.01 100.00 | o©
006 | gpeonrneh | 24 SeESEIGT | o4 SHESGE s 0.01 100.00 | o
007 | gpeoiieht V727 | 4H5 | 24.7908 | 419 0.01 | 100.00 | o
008 | peacren st s 6169 | 45 [ 246136 ] 415 0.01 | 100.00 | o
009 | ssrere o4 4353 | 415wl I7SE] [ 1§ 0.01 100.00 | ©
010 | promroronh GGl 113 | 484 | 24.5080 | 4. 14 0.01 100.00 | o
j‘. I\. ,ﬁL:: EThi s Spalceehh;tle;lntkionally

Bii: LR V-RA DMK R-2REL F-RXK -k, LA, MK, RBEE. ALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A5 5 #m R B 4 AR A1 i
No. Name of Test Items External short circuit
¥ v = 38
Hohs B RA it e AAR
Sample No. Sample Status e xtern;c T Other Event
1CYC5E 475 H,
001 1CYC Pully charged o8.17 0
1CYCHE 4 o
002 1CYC Fully charged 7.3 0
; 1CYCTE & FE I
003 1CYC Fully charged 1.7 0
1CYC5E 4 Fn Hy,
004 1CYC Fully charged 97. 4 o
1CYC5E 4 7n
005 ICYC Fully eharped 58. 1 0
25CYCSE4 Fa i
006 25CYC Fully charged 58.9 0
25CYCSE&7E
007 25CYC Fully charged 57.9 2
25CYC5E e Fn
008 25CYC Fully charged 60.1 Y
25CYCSELE A
009 25CY@RUIIN charged 98.8 5
25CYCSEA fa iy,
010 25CYERRMILE charged 58.3 0
EIWF?EI:I This space intentionally left

blank

&ix: D-MK R-E F-RK 0-ZMIK. LRK. LKL,
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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% : BMRE LA | $IE
No. Name of Test Items Crush
HRmE Bk A S ol AL
Sample No. Sample Status i Extern/e%Temperature Other Event
011 1Cé§2%;%£§;3ty 23.3 o
s
012 1céf§%f?ﬁ$;2}ty 23.3 %
013 1Cé§§é£2ﬁ§§ity 23.6 0
L
o 1Cé§§%;?igiity 23.4 Y
o3 B
L 1céf2%;gig;ity 23.3 0
: g
016 zséﬁfngeiiliity 23.4 0
: oy
el 255§§§B;$i§§ity 23.4 0
. . P
i 25CZY5cCY5C0%50(§::§ity 23.9 0
=
019 25c21{5(:C ?0%5 Ogea?;fity 23.4 0
020 25CYC 50%7% i 23,5 0

25CYC 50% Capacity

L)LFFI\E] This space ir:)tltj;;tkionally left

i D4R F-R K 0-RMk. RAX,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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j- 22 7 AR B L AR 7

No. Name of Test [tems Overcharge
Hahs HaRA s
Sample No. Sample Status Ve

021 1CYéCES§%ﬁiged g

022 1CYéCgﬁf?§EzE:iged ;

023 1CYéL2(1Lj£j: zE;L;ged :

024 1CYéC§§§?§é3E:iged -

025 25C$gcgﬁﬁ§§$ged s

026 zscigcggiﬁiézggiged .

027 zscégc}zﬁﬁy% ﬁiged ¢

<

028 25032{3(:1{5;???1:;9‘1 5

LR This space intentionally left blank

HiE: DK F-R K 0-RfIk. RAK.

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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A5 8 MR B 4 A o S
No. Name of Test Items Forced discharge
Hah5 iR A HI
Sample No. Sample Status Ot Event

029 1CYC IFCJICI!J;E%iﬁchE‘arged O
030 10YC ;%Yliffi}?clgarged 0

RN
031 1cYC IFCquc iy .gifglc’hﬂax'ged 0
032 1CYC gfl%%i}?cfarged ~ 0

==
033 10YC ﬁi%?%i?c?arged 0
034 1CYC chquc ff%i?cfarged 0
035 1€YC lelclaj:?i}z(cfarged 0
036 1CYE IIEquclj?%i)?cfarged 0
037 10YC lF(ilchlsffiﬁfcr}?‘arged 0
038 1CYC lfgjl(l??%ilfcfarged 0
039 25CYC251*“CUY1C17?%172‘E:?arged 0

=
040 25CYC25FCuY1C17;'G§iﬁsicE}?arged : Y
041 250YC25FL31C1§yﬁ?1}17§Ic[§arged 0

—=

042 25CY025F%L17;§}§[cfarged 0

=
043 250YCZSFCUY1Clij%§cr§arged 0
044 25CYC25I“(1;1Y1C17?%i}2’(c[}‘1&arged ; : 0
045 25CYC2SF(ilYlCl;E%i}z(cfarged 0
046 25cyc?5r§uY1C1'7_\§ %ibz(cfarged 0

e
047 25C\{CZSFCJ{J(:11_Vb :(ii“i})fc’}?arged 0
e

048 zscyc)‘ SFCquClJyL jiffclk%ar ged Y

#Fix: D-MAIR F-RK 0-Rffik. AKX,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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